April, 1991

C pEoaiamass
AMMONIA L ﬂlﬂl_l_l]il{ﬂﬂlmlulﬂ

Ve e
Drinking Water Health Advisory : Ji SIS
Office of Water - “ Qs g -
U.S. Environmental Protection Agency Ry

I. INTRODUCTION

The Health Advisory (HA) Program, sponsored by the Office of Water (OW), provides
information on the health effects, analytical methodology and treatment technology that
would be useful in dealing with the contamination of drinking water. Health Advisories
describe nonregulatory concentrations of drinking water contaminants at which adverse health
effects would not be anticipated to occur over specific exposure durations. Health Advisories
contain a margin of safety to protect sensitive members of the population.
[...]
patients, excretion of the isotope was comparable to that of healthy,

- protein-restricted individuals.




' Ammonia x ‘ ~ April, 1991

IV. HEALTH EFFECTS
Humans
Short-term sure -

*  Ingestion of an ammonium hydroxide solution cbntaining 2.4% ammonia resulted
in the death of an adult male. Autopsy revealed a hemorrhagic
esophago-gastro-duodeno-enteritis, with ammonia odor in the stomach contents
(Klendshoj and Rejent, 1966).

Long-term sure

* No data were found in the available literature on the chronic toxicity to humans of
ammonia following oral administration.

Animals

Short-term Exposure

*  An acute oral LD of 350 mg/kg was reported in rats administered ammoma
(Smyth et al.,, 1941)

Dermal/Ocular Effects

. No studies were found in the available literature on the dermal or ocular effects of
ammonia by oral administration.

Long-term Exposure

»  No studies were found in the available literature on the long- term effects of -
ammonia by oral administration.

Reproductive Effects

* No studies were found in the available literature on the reproductive effects of
ammonia by oral administration.

Developmental Effects

*  No studies were found in the available literature on the developmental effects of
ammonia by oral administration.



Ammonia . April, 1991

Mutagenicig

+  No studies were found in the available literature on the mutagenic effects of
ammonia by oral administration.

Ca rcinogenicitv

-+ No studies were found in the available literature on the carcinogenicity of
ammonia by oral administration.

Organoleptic Consideration

*  Campbell et al. (1958) determined the threshold concentration for ammonia in
redistilled water based on the responses of 21 to 22 judges participating in '
"difference tests of the triangle type." At ammonia concentrations of 26, 52 and
105 mg/L, the percentages of correct identification by the judges were 61.9, 71.4
and 85.7, respectively. Defining the threshold concentration as the level at which
correct identification is 50% greater than that expected by chance, the taste
threshold of ammonia was determined to be 34 mg/L.. Based on assumed water
consumption of 2 L/day and average body weight of 70 kg, this dose corresponds
to 0.97 mg/kg/day.

V. QUANTIFICATION OF TOXICOLOGICAL EFFECTS

Health Advisories (HAs) are generally determined for One-day, Ten-day, Longer-term
(up to 7 years) and Lifetime exposures if adequate data are available that identify a sensitive
noncarcmogemc end point of toxicity. The HAs for noncarcinogenic toxicants are denved
using the following formula :

(___);(_W) =
Noa% (ELI:CL)/A&%) BW . mgL (__ wgl)

where:

NOAEL or LOAEL =  No- or Lowest- Observed-Adverse-Effect Level (m mg/kg
bw/day). ‘

BW = assumed body weight of a child (10 kg) or an adult (70 kg).

" UF = uncertainty factor, (10, 100, 1,000 or 10,000P, in accordance
- with EPA or NAS/OW guidelines.

__L/iday = - assumed da11y water consumption of a child (1 L/day) or an
adult (2 L/day).




Ammonia : | o Apfil, 1991

One-day Health Advisor_y

No data were found in the available literature that were suitable to use in the
determination of the One-day Health Advisory (HA).

Ten-day Health Advisory

No data were found in the available literature that were suitable to use in the
determination of the Ten-day HA.

Longer-term Health Advisory

-

No data were found in the available literature that were suitable to use in the
determination of the Longer-term HA.

Lifetime Health Advisory

The Lifetime HA represents that portion of an individual’s total exposure that is
attributed to drinking water and is considered protective of noncarcinogenic adverse health
effects over a lifetime exposure. The Lifetime HA is derived in a three-step process. Step 1
determines the Reference Dose (RfD), formerly called the Acceptable Daily Intake (ADI).
The RfD is an estimate-(with uncertainty spanning perhaps an order of magnitude) of a daily
exposure to the human population (including sensitive subgroups) that is likely to be without
appreciable risk of deleterious health effects during a lifetime, and is derived from the
NOAEL (or LOAEL), identified from a chronic (or subchronic) study, divided by an
uncertainty factor(s). From the RfD, a Drinking Water Equivalent Level (DWEL) can be
determined (Step 2). A DWEL is a medium-specific (i.e., drinking water) lifetime exposure -
level, assuming 100% exposure from that medium, at which adverse, noncarcinogenic health
effects would not be expected to occur. The DWEL is derived from the multiplication of the
RfD by the assumed body weight of an adult and divided by the assumed daily water
consumption of an adult. The Lifetime HA in drinking water alone is determined in Step 3
by factoring in other sources of exposure, the relative source contribution (RSC). The RSC
from drinking water is based on actual exposure data or, if data are not available, a value of
20% is assumed. ' :

If the contaminant is classified as a known, probable, or possible human carcinogen,
according to the Agency’s classification scheme of carcinogenic potential (U.S. EPA, 1986),
then caution must be exercised in making a decision on how to deal with possible lifetime
exposure to this substance. For human (A) or probable (B) human carcinogens, a Lifetime

- HA is not recommended. For possible (C) human carcinogens, an additional 10-fold safety
factor is used in the calculation of the Lifetime HA. The risk manager must balance this
assessment of carcinogenic potential and the quality of the data against the likelihood of
occurrence and significance of health effects related to noncarcinogenic endpoints of toxicity.
To assist the risk manager in this process, drinking water concentrations associated with
estimated excess lifetime cancer risks over the range of 1 in 10,000 to 1 in 1,000,000 for the



~Ammonia - » _ April, 1991

70-kg adult drinking 2 L of water/day are provided in the Evaluation of Carcinogenic
Potential section.

There are no suitable studies available in the literature for the derivation of a Lifetime
HA for ammonia. Ammonia is produced in humans in the stomach, duodenum, ileum, colon
and feces at an estimated 4,200 mg/kg/day, with the colon and fecal content contributing
about 73%. However, ingestion of 2.4% ammonium hydroxide solution (24 g/L) has resulted
in the death of an adult male. Autopsy revealed a hemorrhagic.esophago-gastro-
duodeno-enteritis, with ammonia odor in the stomach contents. It appears that the observed
toxic effects were due to the local effects rather than the systemic effects and ammonia at low
concentration, per se, is not very toxic. Therefore, it is reccommended that the taste and odor
level of 34 mg/L be used as a guide for the Lifetime HA.

Evaluation of Carcinogenic Potential

~* The International Agency for Research on Cancer (IARC) has not evaluated the
carcinogenic potential of ammonia.

* The weight of evidence that ammonia is a carcinogen has not yet been evaluated by
the EPA. Applying the criteria described in EPA’s guidelines for assessment of
. carcinogenic risk (U.S. EPA, 1986), ammonia may be placed in Group D: not
classifiable. This category-is for agents with inadequate animal evidence of
carcinogenicity. : ‘

VI. OTHER CRITERIA, GUIDANCE AND STANDARDS

* The American Conference of Governmental Industnal Hyglemsts (ACGIH) 4
suggests a Threshold Limit Value (TLV) of 25 ppm (18 mg/m?®) as a Time-Weighted
Average (TWA) for an 8-hour work day (ACGIH,.1987-88). A Short-Term :
Exposure Limit (STEL) of 35 ppm (27 mg/m’) has been suggested

VII. ANALYTICAL METHODS

* Ammonia is one of the classical water quality monitoring parameters, the
concentration of which is important in eutrophication problems. It has been
monitored at low levels in ambient waters for a long time. EPA Methods 350.1,
350.2, 350.3 are available for the determination of ammonia. Method 350.3 is a
specific ion electrode method, the others are colorimetric/titrimetric/potentiometric.
Method 350.1 is an automated procedure. The type of interferences from other
nitrogen compounds such as amines is well documented. The detection limits
available by these methods ranges from 10 to 50 pgm/L (U.S. EPA, 1979).

~




Ammonia

April, 1991

VIII. TREATMENT TECHNOLOGIES

Available data indicate that aeration, reverse osmosis (RO), combination lime
softening and RO, and adsorption by natural zeolite significantly reduce ammoma
concentrations in the drinking water supply.

Powers et al. (1987) developed a mathematical model to examine the operating
parameters that might affect the ammonia removal rate by a batch aerated-bubble
stripping process. The model requires the liquid tank volume, lime dosing for pH

- adjustment, steam flow rate dosing and air flow rate to produce an ammonia

concentration profile at a given initial ammonia concentration. Using this model,
the optimum operating conditions for this stripper are: air flow rate of 110 cfm and
a maximum steam flow rate of 700 Ib/hr., with a required stripping time of 14 hours.
This model predicted a reduction of the ammonia concentration by 96% from a
concentration of 4,000 mg/L. as ammonia-nitrogen.

Shpirt (1981) using a bench-scale apparatus and a mathematical model
demonstrated that diffused aeration is a feasible technology for ammonia reduction.
The apparatus consisted of two different types, one giving coarse bubbles (a section
of glass pipe), the other giving fine bubbles (diffuser stone). The initial '
concentration of ammonium chloride was in the range of 50 to 100 mg N/L, and the

pH was adjusted to 11.5 with a 40% by weight solution of sodium hydroxide. A

series of experiments were performed at different column heights and air flow rates.

The results showed that the overall coefficient of mass transfer increases with

increasing air flow rate and decreases with increasing depth of diffuser submersion.
Furthermore, fine bubble aeration had twice the efficiency as coarse bubble
aeration in removing ammonia.

Houel et al. (1979) studied and reported the removal of ammonia by aeration in a
counter current stripping tower with a cross section of 23 inches by 18 inches and a
total packing depth of 13.83 feet. Air flow rate was maintained at 1,250 cfm and
the water flow rate was maintained at 5 gpm. Two types of packing materials were
tested. Type A packing was a 0.5 inches thick "egg crate” type polystyrene sheet,
and Type B packing was made from polyvinyl chloride (PVC) sheets. Ammonia -
was present at an influent concentration of 80 mg/L. Type A packing removed an
average of 88% of the ammonia, while Type B packing removed an average of 53%.

Benneworth and Morris (1972) studied the factors affecting ammonia removal by
aeration. They concluded that the rate of ammonia desorption increases rapidly as
the pH rises from 7 to 10.5 and above pH 10.5 no significant improvement can be
obtained. The air requirements are govemed by the value of the solubility
coefficient. A theoretical minimum air to liquid ratio was calculated to be 1,400 for
90% ammonia removal.




Ammonia

April, 1991

O’Farrell and Bishop (1976) described a pilot plant which used-aeration to remove
ammonia from a second-stage clarifier effluent at pH 10.5. The tower was operated
at a loading rate of a 2 gpm/sq. ft. at an air to water ratio of 2,600. In general, this
system, operated at 45°F, removed 56% of the ammonia from an initial
concentration of 9.5 mg/LL measured as ammonia-nitrogen.

Terril and Neufeld (1983) reported data from a reverse osmosis unit used to treat
blast-furnace scrubber effluent. The ammonia concentration in the influent was
128 mg/L. The RO unit contained a cellulose acetate membrane (CA) and was
operated at pressures of 350 to 450 psig and a water recovery rate of 70 to 80%.
This system achieved 93% reduction in ammonia levels. :

Argo (1984) reported the performance of a lime softening/RO plant for water
reclamation. Potable water was reclaimed from the unchlorinated effluent of an
activated sludge wastewater treatment plant by lime softening, reacidification and
RO. Two 5,000 gpd RO pilot plants consisting of tubular aromatic polyamide
membranes in a 2-1 array configuration were operated in parallel at a flux rate of
7.14 gpd/sq ft and at an applied pressure of 250 psi. This system reduced ammonia .
concentration by more than 95% from an average influent concentration of

15 mg/L. -

Blanchard et al. (1984) studied removal of ammonia in a pilot plant using natural
zeolite clinoptilolite, as an ion exchanger. The pilot plant consisted of two columns
operated in series, each 8 inches in diameter and packed with 40 inches of zeolite,
and a flow rate of 12 bed volumes (BV) per hour, for a total BV = 1.16 cu. ft.
Ammonia breakthrough occurred after 480 BV at an influent concentration of

2.63 mg/L. Breakthrough concentration was set at 50 pg/L, after which the zeolite
was regenerated with NaCl at a flow rate of 10 BV/hr.

No data were found for the removal of ammonia from drinking water by activated

carbon adsorption. However, ammonia may not be amenable to removal by
activated carbon adsorption due to its very high solubility and low molecular weight.

10




Ammonia ) April, 1991

IX. REFERENCES

ACGIH. 1987-88. American Conference of Governmental Industrial Hygienists. Threshold
limit values and biological exposure indices.. Cmcmnan, OH: American Conference of

Govemmental Hyglemsts p- 12.

Argo, O.R. 1984. Use of lime clarification and reverse osmosis in water reclamation. Jour.
Water Pollut. Cont. Fed. 56(12):1,238-1,246.

Benneworth, N.E. and N.G. Morris. 1972. Removal of ammonia by air stripping. Jour.
Water Pollut. Cont. Fed. 71(5):485-492.

Blanchard, G., M. Mauhaye and G. Martin. 1984. Removal of heavy metals
from waters by means of natural zeolites. Water Resources 18(12):1,501-1,507.

/
Campbell, C.L., R.K. Dawes, S. Deolakkar.and M.C. Merritt. 1958. Effects
of certain chemicals in water on the flavor of brewed coffee. Food Res. 23'575 -579.

Castell, D. O and E W. Moore. 1971. Ammonia absorpnon from the human colon.
Gastroenterology 60(1):33-42.

Conn, H.O. 1972. Studies of the source and significance of blood ammonia. v. Early
ammonia peaks after ingestion of ammonium salts. Yale J. Biol. Med. 45:543:549.

FASEB. 1974. Federation of American Societies for Experimental Biology. Evaluation of
the health aspects of certain ammonium salts as food ingredients. FDA contract no.
FDA 72-85, NTIS PB-254-532.

P

Feth, J.H. 1966. Nitrogen compounds in natural water--A review. Water
Resour. Res. 2:41-58.

Houel, N., F.H. Pearson and R.E: Selleck. 1979. Air stripping of chloroform from water.
Jour. of Environ. Engr. 105:777-781.

Kies, C. and HM. Fox. 1978. Urea as a dietary supplement for humans Adv. Exp. Med.
BlOl 105:103-118.

Klendsho;, N.C. and T.A. Rejent. 1966. Tissue levels of some poisoning agents less -
frequently encountered. J. Forensic Sci. 11:75-80.

O’Farrell, T.P. and D.F. Bishop. 1976. Conventional tertiary treatment. U.S. Environmental
Protection Agency. EPA-600/2-76-251.

Perry, R.H. and C.H, Chilton. 1973. Chemical engineers handbook, Sth ed. New York, NY:
McGraw Hill Book Co.

11



Ammonia - April, 1991

Powers, S.E., A.G. Collins, J.K. Edzwald and J.M. Dietrich. 1987. Modeling an aerated '
bubble ammonia stripping process. Jour. Water Pollut. Cont. Fed. 59(2):92-100.

Richards, P., BJ. Houghton, A. Metcalfe-Gibson, E.E. Ward and O. Wrong. 1968.
Incorporation of orally administered ammonia into tissue proteins in man: The
influence of diet and uraemia. In:- Life Systems, Inc., ed., Nutrition and renal disease.
Edinburgh, Scotland E&S lemgstone. pp- 93-98.

Richards, P., C. L Brown, B.J. Houghton and D.M. Wrong. 1975. The incorporation of
ammonia nitrogen into albumin in man: The effects of diet, uremia and growth
hormone. Clin. Nephrol 3(5):172-179.

Shpirt, E. 1981. Diffused-air stripping of ammonia in advanced wastewater treatment.
Chemistry in Water Reuse 2:497-508. : :

Smyth, H.F., Jr., J. Seaton and L. Fischer. 1941. The single dose toxicity of some glycols and